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Tine de-thatcher
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TINE DE-THATCHER REPAIR PARTS

Key | Part no Qty | Description Key | Part no Qty | Description

no no

1 531 00 46-31 3 Hitch Arm 14 | 73411 72-01 10 Flat Washer,3/8"
Mount Bracket 15 | 874 78 05-12 15 Hex Bolt,5/16"x 3/4"

2 531 00 46-42 2 Hitch Bracket 16 | 73511 64-05 14 Lock washer 5/16"

3 531 00 46-26 10 Spring Tine 17 | 873 22 05-00 14 Hex Nut,5/16-18

4 531 00 81-19 2 Spring Alignment 18 | 531 00 76-16 19 Hex Lock Nut,
Wire 5/16-18

5 531 00 46-28 2 Wheel 19 | 872 11 05-08 14 Carriage Bolt,

6 531 00 81-20 1 Tine Shield 5/16"x 1"

7 531 00 46-30 2 Hitch Mount Arm 20 | 506 62 64-01 1 Handle Grip

8 531 00 81-02 1 Lift Plate 21 | 874 76 05-32 2 Hex Bolt,

9 531 00 81-11 1 Axle Bracket 5/16-18 x 2"

10 531 00 81-12 1 Lift Handle 22 531 00 81-17 2 Hex Bolt,

11 | 531 00 46-27 2 Shoulder Bolt 5/16-18 x 1-1/4"

12 | 531 00 81-15 4 Angle Bracket 23 | 531 00 81-18 1 Hitch Pin,3/8"

13 | 873 68 06-00 2 Hex Lock Nut, (Flat Head)
3/8-16 24 | 72168 02-51 1 Hair Cotter Pin,1/8"
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